LAWN TRACTOR MODEL D3554-420 _

' REFER TO CUSTOMER

- ASSY PAGEFOR g 17

ASSFEMBLY'

e

NOTE: ALWAYS. USE ORIGINAL EQUIPMENT

- ALL UNNUMBERED
PARTS. Uso of service/raplacement parts other than ITEMS ARE INTERCHANGEARL E
original equipment parts may void your warranty. WITH OPPQSITE SIDE 3294044




3

KEY# PART#

1 321997-854

] 326732

3. 302416

4 214576.853

5 314578-853

8 ‘56362853

7 .« 328154

8 - 85273 .

el 29616

10 + 274654

11« 122201

12 2483

13 - 1489

14 314491-854

15 58Z85-854

16 « 985346

17 320466-354

18 « Q05338

19 50852

20 8482

21 » 120394

22 - 120393

23 « 1498

24 57159

25 53446

26 « 138534

27 » 45174

32 314538-854

33 228401

34 . 274672

35 ' 120392

36 - 1502

37 36149

38 . 1488

39 802333

41 o 577968

42 56304

43 311094

44 121887

45 120392

46 1502

47 58387-853

48 20507

49 » 1498

50 66220

51 1341

52 . 005348

53,  48370-854

54 . 995348

55 « {22007

56 « 446363

57 « 1498

58 « 328360

59 . 1489

80 - B344p

81 - 271984

8p 302610-854

63 - 005346

64 50653

65 + 41529

66 « 271190
328833
320852
"325209
3277186

. DESCRIPTION

FFIAME MAIN SF RIDER
OQTPAD,LH SF WIDE
FOOTPAD RH SF WIDE
BRACKET, GRILLE L.H.
BRACKET.GRILLE B H.
BIRKT SUPT FRT AXLE-
SCREW, 5/16-18X.75WDFLLK
NUT, 5/16-18 HXWDFLLK
"BOLT, .6285X2.875 SPSH 1/2-20
NUT, 1/2-20 REGHXCTRLK
SCREW, 3/8-16X2,75 I IC

. WASHER, .30IDX1 25DX 07 BELLVIL

NUT, 3/8-16 REGHXCTRLK
CONSOLE SF DYNA STYLE TOPSH
CONSOLE, REAR COVE

SCREW, 1/4-20X .50 WALHTAP
DASH,SF NOMA DYNA STYLING
SCREW, 1420 83 HHWATAP
NUT 1/4:20 WDFLLK TOP LOCK
BOLT, .375X .156 HHSH 5/16-18
WASHER, FLAT 408X .81X.065
WASHER, FLAI 344X ,69X.065

 NUT, 5/18-18 HEGHEXCGTRLK

LATCH, .84WDX.047 ASSY HOOD
PIN, 5/16-18 HOOD LATC
WASHER, REGINTLK.320X.61X.03
NUT, 5/16-18 HEXWDFLLK WHIZ
HOOD

GRILLE

SCREW, 174-20X .63 WAHHC
WASHER, FLAT 281X .63X.065
NLUIT, 1/4.20 RECHEXCTARLK
BOLT, .375X 500 HHSH 5/16-18
NUT, 5/16-18 REGHEXCTRLK
LENS HEADLAMP

SCREW, #5 X b0 HLAS[ITE
EDGING, WIDE BLK

LANYARD HOOD

SCREW 1/4-20 X .75 HHG
FLATWASHER ,281 X .63 X .065
LOCKNUT 1/4-20

PLATE, SEAT

BOLT, 487X ,15& HHSH &/16-18
NUT, §/16-18 REGHEXCTRLK
SPRING,1.43X2,38X 162 COM SEAT
CLAMP,SPRING 1.17°ID
SCREW, 1/4-20X .50 WAHHTAP
FENDER

SCREW, 1/4-20X .50 WAHHTAP
SCREW, 5/16-18X.78 HHG
WASHER, FLAT 376X ,88X.082
NUT, 5/16-18 REGHEXCTRLK
ASSY UPSTOPR

NUT, 5/16-18 REGHEXCTRALK
PIN 5/16-18

NUT, 5/16-18 HEX KEPS
DRACKET,8WITCH MOUNT
SCREW, 1/4-20X .50 WAHMTAP
GUIDE, BELT

NUT, 3/8-16 HXCTRLKJAM
NUT, 3/8-16 HEXKEPS

GERMAN OPERATOR'S MANUAL NOT ILLUSTRA
PARTS MANUAL (NOT ILLUSTRATED) .

AIR ASSIST M,
GRASS OATCHEH MANUAL

@ Standard Hardware lems,

QTY.

1
i
1
1
1
{
6
g
1
9
2
2
2
5

1
1
1
1
4
2
2
2
2
2
2
2
2
2
1
1
4
4
4
2
2
1
4
2

1
1
1
1
1
2
2
2
2
P
2
4
4
4
2
i
2
2
2
1
1
1
1
1
TE!

1
1
1

5»

0) 1




38" LAWN TRACTOR MODEL D3554-420

MOWER SUSPENSION

REF. KEY #29

REF.

CHASSIS & HOOD PG

UNETOP BOLT w

s
REF. TENSION SPRING
MOWER FINAL ASSY. PG

CHASSIS & HOOD PG

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of sarvice/raplacemeant parts other than ITEMS ARE INTERCHANGEABLE
original equipment parts may void your warranty. WITH OPPOSITE SIDE 324978C




38" LAWN TRACTOR MODEL D3554-420

KEYE  PARTH DESCRIPTION ary,
1 325591 HANDLE, RH PTO DASH SF 1
2 22265 WASHER, FLAT 516X1.38X.119PL 1
5 a062e6 STGP, MTO ENGAGEMENT 1
4 326386 PIN, SPRING. 18701AX1.15LG HD 1
5 48478 GRIP, HAND .50ID 337 LG BLK 1
B A2R8AT7-AR3 WS STRAP ASSY, PTO BELCRANK SF 1
7 325580 ROD, BELGRANK LINK 1
A 274571 FLAT WASHER 376X 88X.062 3
8 8260 PIN, HAIR 091 DIAX1 65LGZ 2
9 25210 WASHER, FLAT 392X1.26X.09 1
0 8ee0 PIN, HAIR 091 DIAX1.86LGZ 2
1 325802 SPRING, .69X7.75X.0897 TENSION 1
12 326533-853 WP LIFT ASSY, LH PEDAL-LIFT 1
12 325130853 WP LIFT ASSY, RH SF !
14 180079 + SCREW, 516-15X1.00 HHC GRS Z 1
14 5a247 - NUT, ADJUST 1
16 1498 - NUT, 516-18 REGHEXGTRLK 2 1
17 417008 WASHER, FLAT 531X1.06X.0632 2
1B B26BD PIN, HAIR 081 DIAXT 86LG 2
19 32549585 MP BRACKET, REAR HANG SUSP 1
20 126211 BOLT, 5/16-18X,63 CARR GR2Z 4
21 1498 + NUT, 5/16-18 REGHEXCTRLK 4
22 3ps506 PAD, LIFT PEDAL 1
220 309235 FASTENER RATCHET 1
23 325860 KNOB, FLUTED TORQUE BLAGK 1
234 446363 FLAT WASHER .a75X.88X.082 1
24 45005 - NUT, 5/8-16 HWDFLLK MACK 2 1
25 32811 COVER, TOP SLEEVE PEDAL-LIFT 1
26 324983 WASHER, RUBDER 3/8X.755Q 1
27 305692 - BOLT, SUS MOWER LATCH SF 1
28 325831853 WP LATOH, SUS MOWER SF 1
T 29 A27934 MOWFR, ASM LATCH 1
£ o 25086 «* BOLT, 500X 375 HHSH 5/16-18Z g
' 31 4230 WASHER, FLAT 328X 68X, 104 1
3z 1488 «  NUT, 5/16-18 HWDFLCTRLK 1
33 asan0 SPAING .071X.62X4.37 1

* STANDARD HARDWARE ITEMS




38" LAWN TRACTOR MODEL D3554-420

STEERING ASSEMBLY

REF.
CUSTOMER ASSY. PG,
STEERING WHEEL
& HARDWARE

39

RRFRR TO
CHASSIS & HOOD PG.
Front Axie

REFER TO
TIRE TREAD
PAGE

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS, Use of service/replacement pars other than
orlginal aguipment parts may void your warranty,

Fel
DASH

SRR,

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

9.
CHASSIS & HOQD PG

324

972D




_38" LAWN

"KEY#  PART#

1 L]

2 324915.853
3 50546
4 310368
5 36825
8 310367
7 927619-853
8 454565
g 302688
10 ¢ 122145
11 < 120382
12 < 1439
i3 324752
14, 327833
15. 324753
16. 180124
17. 1499
18 O 328808
19 57168
20 56100
21 124925
i 120382
23. 120368
24. 327434
25 325692
26 326505
27 46931
28 20864
29 -

30 24167
21 30829
fal- 314416
33

34 642

35 36625
36 40394
a7 122146
38 120394
39 44374

DESGRIPTION

FRONT AXLE ASSEMBLY SF
AXLE, FRONT

BEARING, FLANGE
SPINDLE, AH

RING, RETEX

SPINDLE, LH

- ARM, STEERING LH

PIN, SPRING

IE ROD

SCREW, 3/8-16X1 .25 HHG
WASHER, 393X .68X_10 REGSPTLK
NUT, 3/8-16 REGHCTRLK
SEGTOR, GEAR

PLATE SECTOR SF 4WS
BUSHING SECTOR GEAR SF 4WS
SCREW, 2/8-16X1.25

NUT, 3/8-16 REGHXCTRLK
DRAGLINK ASSEMBLY

BALL JOINT

DHAGLINK

NUT, 3/8-24 REGHEXJAM
WASHER, REGSPTLK

NUT, 8/8-24 REGHEX

SHAFT PINION STEERING

BRG. FL

SCHEW, 1/4-20X.78 GAD 5

"NUT, 1/4-20 FLLK NUT SIDE LOCK

RING RET E

ASSEMBLY TIRC

VALVE BTEM

WHEEL W/BEARING

BEARING. 1.8380DX.753|D FLANGE
REFER TO TIRE TREAD PAGE
WASHER, FLAT .758X1.31X.075
FUNG, RETEX .57X.05

HUB CAP

SCREW, 3/8-16X1.25 GRD2
WASHER, FLAT

NUT, 3/8-18 HXWDFLLK

« ORDER INDIVIDUAL PARTS,
0 Indicatos STANDARD HAROWARE ITEMS,

RACTOR MODEL D3554-420

QaTyY.

N-—-—-‘o-mm-—-—ANMM.AN-l-s-m-am-nmmm-n_s_._;.a..sa._._-

- D -= R




) REF. ENGINE PG,
g ENGINE SHEAVE

SEE DETAIL A
OH ASSEMBLY .
TO FRAME '

CZY REF. TIRE -

- TREADPAGE
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ‘ ALL UNNUMBERED
PARTS. Use of service/replacement parts other than ITEMS ARE INTERCH ANGEABLE
ofiginal equipment parts may void your warranty, " WITH OPPOSITE SIDE B 1L

10




5

12 31587

15 1227

16, 138485

17 1498

8. 30753953

19 Seoex
&Ns7
N4
137195
S5514

271184

565180

JTET T TP TP TG

:

SehaANRAp

MF BRACKET, T/A TORQ. 915 oK
SCREW, 516-18002.00 HHC

NUT, 516-18

SCHEW, S716-18001.00 HHC
WASHEH,

1498 NUT, 5ri6-18

azan ROD. BRAXE O1% T8, &F
5. = TVRE & AL PU 20008 0.5 TURWER

T OS2 M167 VALVE STEM

s WHEET SHUB ASSY D0 WHITE
54, REFER TO TIRE THEAD PAGE
55 Bgom NEY, A
56. 542 "WASHER, FLAT . 7580¢1.31X 075
SI. a5 WASHER, FLAT 755153007
58 mEos R, RETEK STX 0STRISTIS 75
55 40398 HUB GAP, 1 S00M) X 7.0
= STANDARD KA SOWARE: TTEMS:.

"




CHASSIS &
HOQD PG,
DASH

wmv—t

OHADIIS & HOOD PG.
MAIN FRAME

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Uso of sorvice/replacement parts othar than

original equipment parts may void your warranty.

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

12

826601A




KEY# PART#
1 ENGINE
2 s 50947
3 = 134488
L4 57908

b 54767
g * 173063
7 46708
8 323423
8 35287

- 10 314989
11 & 43080
18 42250
13 47345
14 48704
15 57444
16 320031
17 » 35281
18 » 271166
19 50607

DESCRIPTION

12 HP B&S l/C (SEE ENGINE MANUAL)
SOREW, 2/8-18X 1,25 WAHHTAP
WASHER, EXLK ,384X.60X.04
MUFFLER-LO TONE NELSON EXPORT
SHIELD, HEAT,FOR ROUND MUFFLER
SCREW, 5/16-18X3,50 HHC

GASKET, MUFFLER

DEFLECTCR, MUFFLER PARTIAL
SCREW, #8-32X.38 HHWATAF GR2
TANK, FUEL 1 GAL

SCREW, %/4-10X .75PHPNTAP

GAS LINE 2510

CLAMP, FUEL LINE

GAS CAP 1-1/2-7 THD

CABLE TIE

THROTTLE CONTROL

SCREW, 10-24X .50 SLHHMA

NUT, #10-24 HEXKEPS

KNOB,ROUND THROTTLE

= Indicates STANDARD HARDWARE ITEMS.

9
2

Yt et s poa

PR = ek B B £ o ea

N

13




LAWN TRACTOR MODEL D355

PRE-PAINTED DECK

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE ' 3286801

original equipment parts may vold your warranty,

14




@

3

KEY#  PART#
1 325106-853
? 326295-853
a 126216
4 120230
s 0271184
6 57118
7 01498
8 313928
'8 180073
10 01458
11 313029
12 ¢180077
13 120393
14 01498
16 310867
.16 $180077
17 120393
18 ¢1408
19 315302-853
20 0300345
21 120393
22 01498
23 b&424 853
24 56425
25 49562
26 50616
27 55547
28 49562
20 50818
30 51449
31 313898
32 36365
33 1282
34 050634
35 0300245
as 41408
37 312526

37A 328155-853
33 ¢1R0OO75

as 01498
40 BB305-353
41 58247

42 ¢122017

43 ¢ 14588

44 306932

45 2483

46 039573

47 320565-853
48 J00480-853
49 306973

50 41601

51 200180

82 896416

53 45171

54 326249-853
55 180077

58 1498

57 121954

58 271172

59 303247

60 302246-853
&1 306973

62 135624

63 120228

64 120303

65 1498

66 315806

67 1302

DESCRIPTION

DECK,38"SD MOWER

BAR, SKID

BOLT, &/18-18X .75 CARR
BOLT, 5/16-18%X1.2% CARR

NUT, 5/16-18 HEXKEPS

GUIDE, BELT 5/18-18 THD

NUT, 5/16-18 REGHEXCTRIK
BRACKET, CHUTE

BSCREW, 5/18-18X .50 HHC
NUT, 5/16-18 REGHEXCTRLK
LIFT BRACKET, REAR,AH
SCREW, 16-18X .75 HHG
WASHER, FLAT .344X .68X.065
NUT, 5/18-18 REGHEXCTALK
BRACKET,DECK LIFTREAR LH
SCREW, 5/16-18X .75 HHC
WASHER, FLAT 344X 69X 065
NUT, 5/16-18 REQHEXCTRLK
BRACKET, IDLER SUPPORT
BCREW, G/16-10X1,00 WATAP
WASHER, FLAT .244X 69X 065
NUT, 5/16-18 REGHEXCTRLK
QUILL, ASSY, 36/45%/40/43
SHAFT/SADDLE 36

BRNG, BALL

DUST SHIELD

QUILYL CASTING

BRNG, BALL

SPACEA 3.797LGX BSSIDX 850D
SPACER, 43BLGX.83200X6721D-PM
PULLEY,26/36 QUILL '
SPECIAL WASHER

NUT, 7/16-20 WEIFLLK

SCREW, &/16-18X .88 WAHHTAP
SCREW, 5/16-18X1.38 WATAP
MUT, 5/16-18 REGHEXCTRLK
LIFT SUPPORT FRONT DECK
MOUNTING PLATE

SCREW, 5/16-18X 63 HHC
NUT, 5/16-18 REGHEXCTRLK
LINK BRACKET,DECK FR
ADJUSTING NUT

SCREW, 5/16-18X1.00 HHC
NUT, 5/16-18 REGHEXCTRLK
BLADE, 19.69 HI-LIFT
WASHER,.39IDX1.250X.07 BELLVIL
SCHREW, 3/8-24X1.00 NYLHHC
IDLER ARM ASSY.

IDLER ARM

BRAKE PAD

RIVET,TRSET .187 DIAX.50LG
B T,.60 X 1AR HHSHAR-16
WASHER FLAT 391 X 1,— X .125
NUT,5/18-18 X .75 HHC WHIZ-LOCK
BRACKET EXTENSION IDLER
SCREW.5/16-18 X .75 HHC
NUT, 5/16-18 REGHEXCTALK
SCREW,1/4-20X2.00 HHG
NUT,1/4-20 REGHEXKEPS
ASSY BLADE BRAKE

BRAKE ARM

BHAKE PAD

RIVET. TRSET .185 DIAX.41
SCREW,5/16-18X.63 HHC
WASHER,FLAT 344 X 65 X_ 65
NUT, 5/16-18 REGHEXCTRLK
ROD,BRAKE

NUT, 1/4-20 REGHEXCTRLK

o Indicates STANDARD HARDWARE ITEMS

aTy.

—h B s b b R} ad md ek N omdh ok ot b w3 ek A PO L 2 = PRI O PRI PRI RN = PP ot md sk R (D) ek ek vt mm ok el e eoh b A N oA e h md PORFRA A TR = N Nk ek e ) e b b e

15




FINAL DECK ASSEMBLY

HOOK SPRING HEHE

e

Idlar Arm Aszy,

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacemant parts othar than
original equipmant parte may vold your warranty.

38" LAWN TRACTOR MODEL D3554-420

SEE DWG. 328680 FOR PART ASSY
OF PAINTED DECK

15
14

REF.
ENGINE DRIVE

ALL UNNUMBERED
ITEMS ARE INTERCHRANGEABLE
WITH OPPOSITE SIDE 42867

2C

16




KEY#

et o > X 1) >3
el ~ [SLR < I VIR

15
16
17
18
14
23
24

<

PART#

58306
8260
1346

310326 .

57325

120382
120377
322064
326256
300680
328257
180075
120393

1458

67818

314975
87317

328034
120383
433146

| 38" LAWN TRACTOR MODEL D3554-420

DESCRIPTION

ASSY DECK 28" SUS FOR AIR
ROD, DECK MITCH -

PIN, HAIR .091 DIAX1.66

BELT RETAINER 2.55 OD
PULLEY, IDLER BFF 4.00

BOLT, 3/8-18X2.00 CARR
WABHER, REGSPTLK.393X 6810
NUJ, 3/8-18 HEGHX

SPRING .071 X .62 X 4.37
SPRING, TENSION

BELY, V 5L 77.78

GUARD, BEL.T LH

SCREW, 5/16-18X .63 HHC
WASHER, FLAT 344X .69X.085
NUT, 6/16-18 REGHEXCTRLK
CHUTE-385D,398D

SPRING, TORSION

PIVOT ROD,CHUTE

PULLEY ENG.

" WASHER, REGSPTLK

SCREW, 7/18-20%4.25

* ORDER DECK KIT #325436 FOR COMPLETE DECK.
¢ Indicates STANDARD HARDWARE ITEMS,

A ek ek b O (0 () kel b md md —h m3 ek ek md ok g

17




38" LAWN TRACTOR MODEL D3554.420

RIGINAL EQUIPMENT

ice/roplacament parts other than
ay void your warranty,

m

NOTE: ALWAYS USE O

PARTS, Use of sarvi

original equipment parts

18




3 420

KEY# PART# DESCHIPTION Qry,
@ 1. 325084 WIRE HARNESS SF 12855 IC W/AMM 3
; , JRegon SPLICKH 1
3 57444 TIE,CABLE 1
4 41482 PRESS CLIP,1.880LG 255D 2
5. 203064 ABSYLIGHT WIRE-1/4 TURN 1
[ a1682a BULB, HEADLAMP 2
7 57444 TIE, CABLE BLACK NYLON S.62L 1
8. 41482 PRESS CLIP,1.280LG 255D 2
9, 327355 SWITCH-IGN (AFTER FIRE) 3 POSN 1
11. 327852 NUT, 5/8-8 ACME DELTA 1
12, 327350 KEY, IGNITION SWITCH, STEEL 1
13. 300334 LIGHT SWITGH ON/OFF PANEL MNT 1
14, 57476 SWITCH,SCR MNT D NG NO BLK 1
16, - 57220 SCREW, #12 X .50 PHPNHTAP BLK 2
16, 826653 SWITCH,SNAPMNT NO 085/, 118BLK 1
17. B3716 SOLENQID 1
18. + 187745 SCREW, 144-20X .75 HXSEMMA 2
19. 1084 WASHER, FILAT. .281X1.00X.063PL 1
20, - 1502 NUT, 1/4-20 REGHEXCTRLK 2
21, « 271172 NUT, 1/4-20 REGHEXKEPS 1
22. « 271187 NUT, 5/18 24 HKEPS 2
23. 57444 TIE, CABLE BLACK NYLON 5.621 1
24. 55511 WIRE, GHOUND, 12.5 1
25. » 271184 NUT, 5/16.18 HEXKEPS 1
26, 57547 SWITCH, SEAT 1
27, + 160505 SCREW, 1/4-20X SBPHPNHMA 2
28. 302257 BATTERY, YUASA 12v S=PLATE 1
20, 024719 BA I [ERY BRACKET 1
30, 40234 BATTERY ROD 2
31, 1204302 WASHER, FLAT 281X .64X.065 2
32 .« 326232 WINGNUT, 1/4-20 NYLON 2
33. = 120854 SCREW, 1/4-20X .63 HHG 2
4« 271172 NUT. 1/4-20 REGHEXKEPS 2
35 302031 FLSE, 18 AMP SPADC TYPE 1
+ STANDARD HARDWARE ITEMS
* Spade type fusa includad with the wire harness,
ECHLMATIC DAAWING
iy + ~ AGK
i 5 —Sf1 ]l o i1 e
> I
REDW.—— TILENCID @ e ] -
I
@ ‘]} TRME
YeLLow
) = w
BWE | ey s St
i1 e
AUE
e Jm
SKEN B 0N ST 3
POSITION |G IMTL | B
OFF oofo
ON ale
START -
[BLACK HEADLIGHYS
o s
325084

19




- 38" I.AW TRAC

DECALS (DECORATIVE)

329

4088




38"

LAWN TRACTOR MODEL D3554

=420

KEY# PART® . - DESCRIPTION . aQrTy,
% 1, 320644 DECAL, HOOD NI GARDEN STAR 1

2 320833  DECAL, HOOD LH GARDEN STAR 1

a 324318 DECAL, HOOD STRIPE RH 1

4, 824319  DECAL. HOOD STRIPE LH 1

5. 314208 NAMEPLATE, 12/28 -]

21




829407.

22




KEY#

e R - NN SN N

PART?

65832
56833
65834
324889
£8902
68524

301104
305770
320892
327146
68903

DESCGRIPTION

PAD, FOAM TOP HOOD H-4

PAD, FOAM HOOD H-4 SIDE LH

FAD. FOAM HOOD H-4 SIDE RH
DECAL DASH, DYNAMARK
DECAL,WARNING.FRENOH/GERMAN
DECALINSTRUGT CONSOLE TOP GER
REFERENCGE ONLY

DECAL, CONSOLE TOP SHIFT 5-5p
DECAL,CAUTION TRIANGLE EUROPE
DECALINST. FEDAL LIFT

DECAL PEDAL-LIFT INDICATOR
DECAL, BRAKE/CLUTCH ELUROPE

23




CUSTOMER ASSEMBLY

LAWN TRACTOR M

kev# parg

-

. 304314
120393
120638
122007
301251
323758
456378

N® A

i R AR
CUSTOMER ASSEMBLY

e

315134 PARTS BAG ASSY QTY1 |
decription ‘

SEAT MV350 -
WASHER FLAT .344X.69X,065
WASHER, HVSPLTLK .328X.60X.10g
SCREW, §/16-18X.78 HHG
STEERING WHEEL '
STEERING, SLEEVE

ROLL PIN 250DIAX2.0L.G

VIEW.

ay

T T N N

316235C

24




TIRE SIZE

11 X4.00-5
13 X5.00 -6
15 X6.00-6

16 X 6,50 - 8

. 18X8.50-8

18 X9.50 - 8
20X 8.00-8

20X:10.00- 8
20 X 10.00 - 10
23X950-12

. '.A"

42295
41060
39830

41081
319683

41106
319685

58276
55893
53655

l'Bil

319679

319680
316702

319682
317400

316701

319684

319686
319687

319680

Ilcll

301140

57164

319689

"O"

313952
314539
313950
314584
313654

314370

316711 B

25




Contéct the dealer where your tractor was purchased for the avallable accessories. If yoy
are unable to contact the dealer, write to the address on the front cover of this manual.

Mode!

5708-16
8708-17
5709-02
5648-16
5714-n0

Model

570822
5708-13
5705-04
5661-06
5592-00
5585-00
5672-01
5673-02
5709-03
5G648-16
£714-00

Mode!
570813
5705-04
5681-06
5672-01
5E873-02
5648-16
B5667-02
5668 01
§706-00
5671-00
5672-02

- 5673-00
5674-01*
5675-01"
5676-01*

5877-02*

ACCESSORIES

Rear Engine Rider
Description
Bagger - Fits 32" Side Discharge
Ragger - Fits 38" Side Discharge & 30" Top Discharge
Frant Weight Box - halds 35 Ibs,
Lawn Sweeper w/dump Release
Mulching Kit - 30" Tap Discharge
Description Lawn Tractor
Bagger - Fits 30" Side Discharge
Bagger - Fits 36", 38", 39' & 45" Side Discharge
36" Two-Stage Snowblower - Fits 387, 38", 39", & 45" Sido Discharge
42" Snowblade - Fits 36", 38", 39", & 45" '
Tire Chains - 18" x 6.50"
Tira Chains - 18" x 8,50" & 20" x 8"
Wheel Weights - Front - 1 pr, w/mtg, how. - Fits 15 tires
Wheal Weights - Rear - 1 pr. w/mtg. hdw. - Fits 18" & 20" tires
Front Weights - Fits 30" & 32" Side Discharge
Lawn Sweeper w/dump Release
Mulching Kit - 30" Top Discharge

Garden Tractor - Light Ground Engaging
Description .

Bagger - Fits 36", 38", 39", & 45" Side Discharge
86" Two - Stage Snowblower - Fils 36", 38", 39", & 45~

42" Snawblads - Fits 36", 38", 39", & 45"

Wheel Waights - Front 1 pr. w/mtg, hdw. - Fits 15" tires
Wheel Weights - Rear - 1 pr. wimtg, hdw. - Fits 18" & 20" tires
Lawn Sweeper w/dump Ralease

Sleeve Hitch - wliit bar - Fits 45"

Adaptor (sleeve hitch) for use w/23" tires

Tira Chains - 20" x 10"

Tire Chains - 23" x 9.50

Wheal Weights - Front - 1 pr. w/mig. hdw. Fits 16" tireg
Wheel Weights - Rear - 1 pr, wimtg. hdw. Fits 23° tires

10" One Bottom Moldboard Plow '
Cultivator - 7 raw - Adj, 67 - 42" width
Disc Harrow - 8* & 11" disc - Adj. widih & disc angle
Tiller - 5 H.P -Powarad - 28" width .

Maodat
. 5708-14
5705-05

5861-07 -

5709-04

564818

5706-00
5R71-00

567202

© 5673-00
5672-01"
5573-02

Moderl
5667-04
B5674-01*-
BE75.01"
5676-01°
5677-02*
5648-16

*Requires a sleeva hirch

Reseription Four Wheal Steor

Bagger - Fits 40" & 46" Sids Discharge
42" One-Stage Snowblower - Fits 40" & 46"
48" Snowhlade - Fits 40" & 46
Rear Weight Box for 40" & 46*
Lawn Sweeper w/idump Release
Tire Chains 20" x 10" .
Tiro Chsins -23% x 9.50* ‘
Wheel Weights - Front - 1 pr. w/mtg. hdw, Fits 16" tires
Wheel Waights - Rear - 1 pr. w/mtg. hdw, Fits 23" tires -
Whee! Weights - Front - 1 pr, w/mtg. hdw. Fits. 15" tiras
~ Wheel Weights - Rear - 1 pr. w/mtg. hdw. Fits 18’ & 20" tires -

" Description . Two Wheel Sieer Ga;r,den Tractor

Sleave Hitch - w/lift bar Fits 46"

10" One Bottorn Moldboard Plow

Cultivator - 7 row - Adj. 6" - 42" width . .
Disc Harraw 8" & 11" Disc, Adj, width & disc angle
Tiler 5 H.P, ‘Self-Powered - 28" width :
Lawn-Sweeper w/dump Relsase

28

AL




